@ SHING LING.
o ERMIER &%

SINCE 1989 INDUSTRIAL SEWING MACHINE

FG-797

T F
Spare Parts Book

B E UM A R P R
SHING LING SEWING MACHINE CO.,,LTD. E -:Tl%:'.‘ g
SINCE 1989 e ﬁ ;%;ﬁﬁ!i c € SO 9001:2008Rev -'r':"':; ..qu



] /Eﬁﬁmﬁgﬁm

ADJUSTMENT OF STITCH LENGTH

X BRRIMREN » BMCSERSEERS

¥ RIMRE O SRR AmmZE3.6mm ©

1. AFBRTREA) » ERRAIEBASSHEE
e T L INONT
NBRE LA S FERTEIAE °

2 MBEOEESE - ZE(LREBA(B)IES @ SEESHR
RN o BILHEPR)RF » ERERINEER
R3b6mmeo

3R BEOTHE  AE(S)IREEBIR R
ERTE o B(S)HXE(R| R - EREMRENR
14mme

4. 3R B BIEEE AR - RINEED
SREAZHRES  EEAOMER - Rt
» BENAREBVNEL

5 TBHSE 28

# WHEN CHANGING STITCH LENGTH, TURN SWITCH OF

MOTOR "OFF" WITHOUT FAIL.

3# STITCH LENGTH CAN BE ADJUSTED CONTINUOUSLY FROM

1.

1.4MM TO 3.6MM.

PRESS PUSH-BUTTON (A} WITH LEFT HAND LIGHTLY UNTIL
ITS TIP CAN BE NOTICED TO TOUCH INNER PARTS. PRESS
IT LIGHTLY, TURN HANDWHEEL WITH RIGHT HAND UNTIL
THE PUSH-BOTTON DROPS IN, THEN PRESS ON THE PUSH-
BOTTON STRONGLY AND TURN THE HANDWHEEL.

- WHEN GETTING GRADUATION "L CLOSER TO MARK (B}

BY TURNING HANDWHEEL TO THE RIGHT, THE STITCH
LENGTH BECOMES LONG. AT THE POSITION *1’' - THE
STITCH LENGTH IS ABOUT 3.6MM.

.+ WHEN GETTING GRADUATION “/$°* CLOSER TO MARK (B}

BY TURNING HANDWHEEL TO THE LEFT, THE STITCH

LENGTH BECOMES SHORT. AT THE POSITION /5 . THE

STITCH LENGTH 1S ABOUT 1.4MM.

NOTE: EVEN WITH SAME GRADUATION, THE STITCH
LENGTH VARIES ACCORDING TO THE KIND AND
THICKNESS OF FABRICS AS WELL AS THE AMOUNT
OF DIFFERENTIAL, ETC.,

. THE TABLE BELOW SHOWS THE NUMBER OF STITCHES PER

INCH AND PER 30MM.:

ﬁﬁlﬁ%ﬁ ﬁ-'.Sﬁh:hes per—g
Smc(l:“}ne‘r;g'h SHEN H30mm.
inch 30mm.
3.6 4 8
24 10.5 12.5
1.4 18 21

2 [BT38 82 5 ADIUSTMENT OF DIFFERENTIAL FEED

1. BRRR#(A) » BRBE2 188 - TS
B EBL - BREEREIRMA) ‘

2 BRI CZERS(C)RES » TRSRES
RMEREHIRI e .

3 BRI EAERBRBEEFTR(CIRE o FRl—
#ls - PRIEERMES - HEBUKRSBIR
1:125,1:150.1:175,1:2 « (12REEL “FBE")

4. BBRR E o B A (S)EN - RS “TRaE
B (688D » HEBHR1:0700

SR OFAIRKR (DI B8 - TIREFTERERE
AR RO ERIRIMRENTEE « 2R
. NORMAL DIFFERENTIAL FEED (SHRINK SEWING): LOOSEN
. WHEN LEVER IS SET AT GRADUATION (LONG ONE) (C), THE
. WHEN LEVER IS RAISED ABOVE GRADUATION (C), IT

. WHEN THE LEVER 1S LOWERED BELOW GRADUATION (C},

. FIXSTOPPER (D} (2 PCS.} AT THE DESIRED POSITION TO SET

2 ETRR e
L EBTRSEENSHE o ESEATE)

NUT {A}, MOVING LEVER (B) UP AND DOWN AND SET IT AT
THE DESIRED POSITION BY TIGHTENING NUT (A}

RATIO OF MAIN FEED TO DIFFERENTIAL FEED IS 1:1.

BECOMES NORMAL DIFFERENTIAL FEED. THE GRADUATION
OF UPPER PART REPRESENT 1:1.25, 1:1.50, 1:1.75, 1:2.0IN
ORDER FROM THE BOTTOM.

THE FEED BECOMES REVERSE DIFFERENTIAL FEED. WHEN
ITIS SET AT "S*’, THE RATIO OF MAIN FEED TO DIFFEREN-
TIAL FEED IS 1:0.70.

UP-PER AND LOWER LIMITS BETWEEN WHICH LEVER IS
MOVED UP AND DOWN. '

6. NOTE: THE RANGE OF DIFFERENTIAL RATIO VARIES ACCOR-
RINRE | (BA) ER (B 228 | (B KRR (@ke) 2xEty | DING 1O THE STITCH
stitchlengthl  max. normal differential ratio max. reverse differential ratio
3.6mm 1:12 1:0.7
2.5mm 1:16 1:0.7
2.0 mm 1:18 1:0.7
1.4mm 1:2 1: 0.7




3 /BEtNEE RAEZEE FIXING ANGLE AND HEIGHT OF LOOPER

HIINREBBRAR : KEHEBA
BSHEABLD (RIE) - REBR

IRKK(BIBITY o
A INSERT LOOPER ALL THE WAY INTO LOOPER
; HOLDER {A) AND TIGHTEN IT WITH SCREW (8).
";'5 B THEN THE HEIGHT AND FIXING ANGLE [3°) ARE
.“ SET ACCORDINGLY.

1. WHEN THE TIP OF LOOPER COMES TC THE CENTER OF LEFT
NEEDLE, THE LOOPER MUST PASS 0.5 . 1.0MM. ABOVE THE
UPPER END OF EYE, THAT IS, THE HEIGHT OF NEEDLE IS SET
ON THE BASIS OF LOOPER.

OF COURSE THE NEEDLE MUST BE INSERTED INTC THE HOLE
OF NEEDLE CLAMP PERFECTLY AND LOOPER MUST BE IN-
SERTED ALL THE WAY INTO LOOPER HOLDER,

0.5-

1.0mm

2. THE ADJUSTMENT OF HEIGHT OF NEEDLE |S MADE BY
REMOVING THE RUBBER SCREW (B) AND INSERTING A

1 %‘%ﬁfﬁ]?ﬁﬁ?%ﬁa’i&ﬁﬁﬁzqmm%%ﬁ » s fggEs\;lﬁrr:\éEgg:gSUGH THE HOLE (A} OF HEAD COVER,
BYSTAR IR BB ILBY F R FEEREME 0. 5~1.0mm ©
AL R IREET RV S RS R DS 40880Y o

2 RABRNBRCBBE3B) - ARKEIRERN

| BRI BTBBESEE o

5 /estsasst (1) GIFREBLR MOVEMENT OF LOOPER 10 THE RIGHT

Needle (EBEH2 1B UM BRI 2 I8t
MNeedle Distance [Mark) Movement of Looper
— : to the Right
C o] 3.2 mm (A) 4 4 mm
4.0 mm(B) 40 mm
4.8 mm{C) 3.6 mm
5.6 mm (D) 3.2 mm
64 mmiE) 2.8 mm

| SEBH TRME » BHREERT  SEETete LOOPER TO THE RIGHT” - (M) [DISTANCE BETWEEN THE TIP

= W " OF LOOPER AND THE CENTER OF NEEDLE] - 1S DIFFERENT
EHE DR PR (MIZEEE "SSEHD" 47 ACCORDING TO THE NEEDLE DISTANCE.

FEATMR o {HWETETF et WRE 2 IR HE NOTE: THE DISTANCE TO THE TIP OF LOOPER FROM THE

R FEAIB(6mm) © CENTER OF NEEDLE BAR IS ALWAYS 6MM.

2 tiﬁ&ﬁtﬁﬁﬁZfﬁﬁE&E%ﬁ@%Hﬂfﬂﬁﬁ%[F} REGARDLESS OF NEEDLE DISTANCE.
._ - ’ Rl 2. ADJUST THE “MOVEMENT OF LOOPER TO THE RIGHT AS
5 AR EETIAARENS © SHOWN IN THE TABLE ABOVE. THE ADJUSTMENT IS MADE

3 A B RIRERNOESER "BR" BY LOOSENING SCREW (F} OF LOOPER HOLDCEE'.T -
=ae (M " 3 , = AS|EL 3. THE ADJUSTMENT FOR MOVEMENT TO THE RI
E@HEE{ ( Eﬁ_ :jE%EE# ARANT MADE EASILY BY USING TIMING GAUGE. (TIMING GAUGE
SHAE -~ EREEW) © IS AN EXTRA PART, PLEASE PLACE AN ORDER WITH OUR
1. WHEN NEEDLE IS AT ITS LOWEST POSITION AND LOOPER AGENTS OR DIRECTLY WITH US)
COMES ALL THE WAY TO THE RIGHT, “MOVEMENT OF




O [BsrEmEtom () ORISR LONGITUDINAL POSITION OF NEEDLE AND LOOPER]

A A

0.2- 0.2-

0.3mm7 1 \ — o.smm%ﬁ
_S‘H“Fﬁﬁi

%%Tﬁéc(A)ﬁiE%HﬁEﬁ@ﬁ(B)f"'E% » (A)

ﬁ{B)ZIEBUF&%E%%O 2mm~0.3mm ©

2 BV RABEREEHCNER » (A)JBR(C)2
BEBYEIBRIE 0.0 5mm~0.15mm ©

3. SVEHEHR(ANEEEELHDINSE - (AJE(D)Z
EBERREFR0~0.05mm °

4 BV R(A)BEEZFHDOINE
5 - F55A%E (&) £ -
PA ARG CleBa R IR (5F : “gtaas”
—A2RE/HEI9E )

B SHEERRES -

| BRI R(ABERRASTEEHENIEE - (A)
ER(E) 2 RIS fE B0 2mm~0 3mm ©

2. E%ﬁﬁ%(/\)ﬁ%%@%ﬂ!ﬂﬂ%ﬁ (A)BR{F)Z
IR 0~0.05mm °

IR R ARDAS R It AVER(F)RS

+ MAR(DAEHH

RERER -

B IN CASE OF 3-NEEDLE INTERLOCKER:

1. WHEN THE TiP (A) OF LOOPER MEETS THE LEFT NEEDLE
(B), THE CLEARANCE BETWEEN THEM MUST BE 0.2 -
0.3MM.

2. WHEN THE TiP (A] OF LOOPER MEETS THE CENTER NEE-
DLE (C), THE CLEARANCE BETWEEN THEM MUST BE 0.05
- 0.15MM.

3. WHEN THE TIP (A) OF LOOPER MEETS THE RIGHT NEE-
DLE (D}, THEY CONTACT EACH OTHER SLIGHTLY {ABOUT
0.2ZMM.}, IN THIS CASE, GIVE THE CLEARANCE OF 0 -
0.05MM. BETWEEN [A) AND {D}.

4. IN ORDER TO GAIN ABOVE {A) AND (D] CORRECT
CLEARANCE, YOU MAY PUSH NEEDLE GUARD (REAR)
AGAINST NEEDLE (D). THE ADJUSTMENT IS MADE BY
LOOSENING SCREW OF LOOPER HOLDER.

B IN CASE OF 2-NEEDLE INTERLOCKER:

1. WHEN THE TIP {A) OF LOOPER MEETS THE LEFT NEEDLE
(E}, THE CLEARANCE BETWEEN THEM MUST BE 0.2 -
0.3MM.

2. WHEN THE TIP (A) OF LOOPER MEETS THE RIGHT NEE-
DLE (F}, THEY CONTACT SLIGHTLY {ABOUT 0.2MM) MAKE
THE CLEARANCE OF 0 - 0.05MM. BETWEEN (A} AND (F).

% IN ORDER TO OBTAIN ABOVE (A) AND {F) CORRECT
CLEARANCE, YOU MAY PUSH NEEDLE GUARD (REAR)
AGAINST NEEDLE (F). THE ADJUSTMENT IS MADE BY
LOOSENING SCREW OF LOQPER HOLDER.

/ [SESTESHT,2 PIAGRRGTE RELATION BETWEEN NEEDLE AND STITCH PLATE

Lo

ax S84
5. 0 &84
e x 884

B4 (8)]) o

) fEEHES F TEARECTR IS > FTER ADJUSTMENT OF HEIGHT OF NEEDLE
gg%ggii@gg;fgg (% QAR, ETC., THE NEEDLES MUST BE CORRECTLY

ALIGNED (AS SHOWN PICTURE {B} }

n’

8 [mstm

1) $t32BEIRIBLBA(R NEEDLE AND NEEDLE GUARD (FRONT] |

TEURR IR 4 (E) 2R HRAS o

R RET A EIREAESHFIGE§HEY  THE TIP OF LOOPER COMES TO THE CENTER OF
Ty = LEFT AND RIGHT NEEDLE, ADJUST THE
g%gzﬁﬁf?m%%ﬂigggg CLEARANCE BETWEEN THOSE NEEDLES AND

NEEDLE GUARD {FRONT) TO BE 0 - 0.3MM.
THE ADJUSTMENTS ARE MADE BY LOOSENING
SCREW (E}.




Q /$§+§ﬁa () $15%32:7 RIHYBALR NEEDLE AND NEEDLE GUARED (REAR) -

I-—lll

0-0.05mm 0.2mm

1. (48) MEISSVIEERE :
EEH TRERIEIE - EES(A)Z(c)ERED
DRE R PINVH— ERBE o

2.(4#8) MeIIRE TR A [ETERIER -
Bligt o st ABESROEST PIVIER - T
B (#) HEISINHR - EREHRGEEDIL
UBZREBRRO~0.05mm o DFFFEBRAFEHH
(%) F{/ZBIIREGEMO~0.05mm °

O (&) TSRO EFTBEBIRRM(B)
R(CIZRENE ©

1. THE HEIGHT OF NEEDLE GUARD (REAR):
WHEN THE NEEDLE IS IN ITS LOWEST POSITION, ALIGN THE
LINE (A} OF NEEDLE GUARD (REAR) WITH THE CENTER OF
EYE OF NEEDLE.

2. LONGITUDINAL POSITION OF NEEDLE GUARD {REAR):

WHEN THE TIP OF LOOPER COMES TO THE CENTER OF THE
RIGHT NEEDLE, MAKE THE CLEARANCE BETWEEN NEEDLE
AND LOOPER TO BE 0 - 0.05MM. BY ACTUATING NEEDLE
GUARD (REAR). AT THIS TIME, ADJUST THE CLEARANCE BET-
WEEN THE LEFT NEEDLE AND NEEDLE GUARD [REAR) TO
BE O - 0.05MM.

% ABOVE ADJUSTMENTS ARE MADE BY LOOSENING SCREW
{B) AND (C).

]O ;R 7:EBEIAE HEIGHT OF FEED DOGS

B
1.0-1.2
Loy /

L A ———8"

REVREIR1.0~1.2mm @

-

| BRTEHERSHE  HRER
ERSHEMIRE LT (KB) o
A 2 O BEREARTERREN

1. WHEN FEED DOGS ARE AT THE HIGHEST
POSITION, THE SURFACE OF FEED DOGS
AND THE SURFACE OF STITCH PLATE
BECOMES PARALLEL WITH EACH OTHER.

EE WEEHEEHMNEtINGIIETE -~ 2. AT THIS TIME, MAKE DIFFERENTIAL FEED

DOG (A} AND MAIN FEED DOG (B) TO BE AT
THE SAME HEIGHT AND ADJUST THE
DISTANCE FROM SURFACE OF STITCH PLATE
7O THE SURFACE OF FEED DOGS TO BE 1.0
- 1.2MM.

[] /=stsa1mst2RIBYBALR NEEDLE AND SPREADER

0.5-0.8mm @

iy ,
4.5-5.5mm

S e c

g B

—'

NN

AN
9~1Tmm
Lm

Stitch Plate

| WA LB BRBRSHAIDAESER » 2+
(o) RN ERRA B2 EEERO. 5mm-~
08mm» BEEETHIREHAIBEERALUSK 51
(o) ROERERABES 2 BB —FEB/ELS5 nmESS5
mme2 & ©

2 ARG TR EEREIFIESHREZ Lo9mm-11
mm ©

3 b2 SRR BN (E O RE B FR IR K (B) R (C I 2R ERIS

4 RIEFTERZRNTE » WESSHEDRSHN
BRIELL EIE R 38%8 o

1. FIXING OF SPREADER: WHEN SPREADER {A} MOVES FROM
RIGHT TO LEFT, PROVIDE A CLEARANCE OF 0.5 0.8MM, BET-
WEEN LEFT NEEDLE AND THE TIP {a) OF THREAD HOOKING
POINT, AND WHEN IT COMES TO THE EXTREME LEFT, THE
CLEARANCE BETWEEN THE CENTER OF LEFT NEEDLE AND
TIP {a] OF THREAD HOOKING POINT MUST BE 4.5 - 5. 5MM.

2. ADJUST THE HEIGHT OF UNDERSURFACE OF SPREADER (A)
ABOVE THE TOP SURFACE OF STITCH PLATE TO BE 9 - 1 1MM.

3. ABOVE ADJUSTMENT IS MADE BY LOOSENING SCREW (B}
OF SPREADER AND SCREW (C) OF SPREADER HOLDER.

4. THE ABOVE ADJUSTMENTS SHOULD BE MADE PROPERLY AC.-
CORDING AS THE THREAD TO BE USED.




| 2 | L8542 #1238 09E 72 FIXING OF TOP COVER THREAD GUIDE & TOP COVER THREAD EYELET

| BOREHEERGNIBMET BN GHERE » —
B BIREE (DI TR M A )N i8> &Y
EBRFERO0.5mm © FERTCRE » ATRIBHRI(E) o

2. FEMREIREB(D)C TR R PIRILRIAZ T
B A BEERI Omm : TERILR(FZEI
BRBRSBDICREALBROE—ER -
(BB -

HREAEAZENADE » MUHE B Lemeas
28 BRI BAIBFL I FRCRR -

1. PROVIDE A CLEARANCE OF 0.5MM. BETWEEN UNDERSUR-

FACE TO TOP COVER THREAD GUIDE {D} AND THE TOP SUR-
FACE OF LOCPER (A). AT THE POSITION WHERE THE
THREAD iS5 CAUGHT SMOOTHLY BY THREAD HOOKING
PART WHEN SPREADER COMES TO EXTREME RIGHT,
TIGHTEN SCREW (E).

. PROVIDE A CLEARANCE OF 1.0MM. BETWEEN TOP SURFACE

OF TOP COVER THREAD GUIDE {D} AND UNDERSURFACE
OF TOP COVER THREAD EYELET (F).

SET THE HOLE OF TOP COVER THREAD EYELET ON THE EX-
TENSION LINE OF SLOT FO TOP COVER THREAD GUIDE,
THEN TIGHTEN SCREW (G).

# THE ABOVE (1), (2) SHOULD BE ADJUSTED PROPERLY AC-

CORDING AS THE THREAD TO BE USED.




#o%: G004

FG-797, FG-T798, FG-666, EST, EWT, AWT, AST (/&4i)

Cutting Dimensions of Table

Belt Size(:&HA & #): M-33
Unit(EA4x):m/m

£
For machine with top & under thread trimmer only | 89
A&t A _
43
4 )
\ T
37.5 =
) 00
I .m:l % % Lo
o N NS 42
mw
, 193
o)
o o [
a © A O | P
4 | |
34 | 131 68
4-99 o D
& -
Operator
268 305
504

®9

12







MISCELLANEOUS COVERS (1)

Ref. Parts

No. No.
1 VAO1
2 SV222
3 FA22
4 FA21
5 VA0S
6 FA12-1
7 VAO09
8 VAOS
9 RV09
10 FA06-1
11 GAll
12 GA12
13 GA13
14 GAl4
15 VB29
16 SV226
17 SF228
18 GA18
19 GA19
20 GA20
21 GB35
22 GA22
23 GA23
24 SV221
25 NF27
26 SV223
27 VA20
28 GA28
29 GA29
30 GA30
31 GA31
32 FAll
33 GA33
34 GA34
35 REF25
36 SF160
37 GA42
38 GA43
39 VBO08
40 VB09
41 SV232

Description
Top Cover
Screw (M4 -0.7x12)
01l Ring

O1l Sight Window

Top Cover Gasket
Brand Name Plate

Head Cover

Head Cover Gasket
Head Cover Seal Plug
Brand Name Plate

Bed Rear Cover

Bed Rear Cover Gasket
Side Cover

Screw (M5-0.8 x8)
Conical Spring Washer
Screw (M4 -0.7)

Screw (M4 -0.7x4)
Rubber Cushion ( Large )
Rubber Cushion ( Small )
Cover Latch Spring
Screw (M4 -0.7%x5)
Screw (M4 -0.7)

Side Cover Holder
Screw (M4 -0.7x8)
Nut

Screw (M4 -0.7x 14)
Seal Plug

Machine Frame Unit
Screw (M6 - 1.0 x 20)
Machine Frame Supporting Bar
Model Plate ( See the below )
Rivet (2x5)

01l Reservoir Gasket
01l Reservoir

O1l Ring

Screw (SM3/8-24x8)
Oil Filter Screen

O1l Filter Screen Clamp (R12)
Rear Cover

Rear Cover Gasket
Screw (M4 -0.7x10)

RPN E(1)

&

= #‘g

w

O™
NEE:

IR

)
Fﬂj

R lE

z: b\*&

SEF R

L5

g5

MTEEf

19

i T

i

R

L e

B

aikilG

Skt

&

AL A il

e

O/ R

VRO

ﬁ%ﬁﬁéﬁ
=

O\ — = = = e e = D b DN O\ b e e e DD b e b s e e e e s b e e e RO e






MISCELLANEQUS COVERS (2)
Ref. Parts
No. No. Description
1 GBO1 Cloth Plate ( Large )
2 SV223 Screw (M4-0.7x14)
3 SF225 Screw (M4 -0.7x10)

4-1 GB04-1 Looper Thread Take-up Cover
4-2 GB04-2 Looper Thread Take-up Cover
5 GBO05 Screw ( SM11/64-40%x9.7)

6 FA26 Conical Spring Washer

7 GBO07 Take-up Cover Spring

8 GBO8 Screw (M3 -0.5x%x5)

9 GB09 Cloth Plate ( Small )

10 GB10 Screw (M4 -0.7x8.5)

11 SV233 Screw (M4 - 0.7 x 16)

12

13

14 SV221 Screw (M4 -0.7x8)

15 GB15 Bed Top Cover ( Right )

16 GB16-1 Bed Top Cover (Right ) Gasket
17 GB17 Screw (M4 - 0.7 x 10)

18 SV224 Screw (M4 -0.7x7.5)

19 GB19 Bed Top Cover ( Left)

20 GB20 Bed Top Cover ( Left) Gasket
21 GB21 Feed Regulating Pushbutton

22 GB22 Feed Regulating Pushbutton Spring
23 RF21 O-ring (P6)

24 GB24 Washer

25 16-28 Retaining Ring

26 GC15 Thread Lead - in Guide

27 RV09 Seal Plug

28 VBI11 Needle Bar Guard

29 GB29 Bed Rear Cover ( Small )

30 GB30 Bed Rear Cover ( Small ) Gasket
31 G0231 Ball Bearing Housing

32 GB32 O-ring

33 SV232 Screw (M4 - 0.7 x 10)

34 GB34 Pushbutton Stop

35 GB35 Screw (M4 - 0.7 x 5)

36 G0236 Stitch Plate Support

37 VBI19 Positioning Bushing

38 SV212 Screw (M3 - 0.5 x 6.5)

39 GB39 Bed Front Cover

40 GB40 Bed Front Cover Gasket

% Ref.No. 41 to 50

..... See the following page.

R S350

mth
WEY-E (K)
NeIgtiESREs (L)
NIgtHESRES
ST o A
PEARE
w@EY-E (M)

EE(H)
EECE)RA
EE= ()
EE () #A
FHAmE 25
RHAT$ 2 HI5H 25
Of/3

il

=R

BERER

ESES

PHEEE

&3 (/)
’ERR (/M)
RIS R
Of/ 3
17HE

PR IZR
TENLE

TP RTE
AIZE# A

797 series

—

—
[\

SNy GO G U GG 'O Y VU I G G G O 2 W o Gy Gy GG GRS UV UG W NO TR T gy e






MISCELLANEOUS COVERS (2)

Ref.

No. No.
41 GB41
42 GB52
43 GB43
44 GAl4
45 VB29
46 SV227
47 SV226
43 GA19
49 GB49
50 GA22

< Ref.No. 1 to 40

Description

Front Cover Hinge
Eyelet Cover

Front Cover

Screw (M4 -0.7%x8)
Conical Spring Washer
Scerw (M4 -0.7x4)
Scerw (M4 -0.7x6)
Rubber Cushion (Small)
Front Cover Spring
Screw (M4 -0.7)

See the preceding page.

RPN E(2)

it
fij 2 A

S SE =

=
[\J»—A»—k»—&r—tl\)>—=>—ar—tr—tg [\
—






MISCELLANEOUS THREAD EYELETS

Ref. Parts

No. No.
1 FK20
2 VCO03
3 VCO05
4 FK20-1
5 FI21
6 FK12
7 FK14
8 VC09-1
9 VC10
10 VC11
11 VCI12
12 VC13
13 VC14
14 SV221
15 FA10-4
16 FC24
17 VC16
18 VC42
19 GE49
20 GC20
21 VC17
22 VC20
23 VCI8
24 SV227
25 VC21
26 VC22
27 WEF04
28 VC30
29 F0324
30 V(C25-1
31 VC25
32 PF10-1
33 VC26
34 F0327
35 SF111
36 F0367
37 V(C29-1
38 SV206
39 VC31
40 SV262

% Ref. No. 41 to 50

Description
Thread Tension Spring Cap
Needle Thread Tension Spring
Top Cover Thread Tension Spring
Thread Tension Spring Cap
Thread Tension Spring Retainer
Felt
Tension Disc
Tension Post
Tension Post Ferrule
Tension Disc Separator
Tension Disc Eyelet
Thread Lead - in Guide
Tension Post Support
Screw (M4 -0.7x8)
Needle Thread Eyelet
Supplementary Tension Disc
Top Cover Thread Eyelet ( Left)
Supplementary Tension Spring
Looper Thread Eyelet
Looper Thread Eyelet ( Long)
Thread Eyelet Pipe ( Long )
Thread Eyelet Pipe Stay
Thread Eyelet Pipe ( Short )
Screw (M4 -0.7x5)
Thread Guide Plate
Top Cover Thread Eyelet ( Right)
Washer
Guide Pin
SP Device, Complete Set
SP Cover
SP Container
SP Felt Stay
Felt
Needle Thread Eyelet
Screw (SM9 /64 - 40 x 6.7)
Thread Eyelet Support
Needle Thread Guide
Screw (M2.5 - 0.45 x 4)
Needle Thread Evelet
Screw (M6 -1.0x 10)

« « + « See the following page

SR I

&

IRV REE ()

+ SN
5+§5@§*JJ5%?§[?
BRI

ORI ()

g o
i £

SRR ()
FASGRT
R R

R B

iR Ae Y
IR A
A

9= S3fEAEER ()
RS R
T 2GS

b EHERE ()
SRR
ERSEAER (T
4

il Epe

TR

T
AT

il i

B

Gt

E’E’Jﬂ\ﬂk

o)
—t






MISCELLANEQUS THREAD EYELETS

Ref.

No.
41
42
43
44
45
46
47
48
49
50

Parts
No.
V(33
V(C34
V(35
V(36
SV108-1
GC46
V(39
VC40
V(43
FK19

< Ref.No. 1 to 40

Description
Needle Thread Retainer Support
Tnread Retainer Disc Support
Needle Thread Retainer Disc
Needle Thread Retainer Spring
Screw (SM1/8-44)
Top Cover Thread Guide
Supplementary Thread Guide
Tension Post
Nut
Tension Spring Disc Support

« « + « See the preceding page.

mth
PRI EE R (/M)
PHRTESTE
SRR IR EEALEAR (/)
PHERGRESI5HE
_FEfigR AR
AR
FEfigReR R S A
HRIE
R EEIEE

797 series

—






MISCELLANEOUS BUSHINGS & EYE GUARD

Ref.

:gom\]@m#wwwtg

B LWL L LY L LY LY LY LW DD DN DD DD NN DD = = = = = = =
O O 0 1O U A LN /= OO0 O WD —E OO 000N WD

Parts
No.
VD01
VD32

GD03-2

GD04
VD04
VD05
VD06
VD07
VD08
VD09
VD10
VD11
GD13
GD14
GDI15
GD16
GD17
GD18
GD19
GD20
GD21
GD22
GD23
GD24
GD25
GD26
RV09
GD28
GD29
GD30
VD22
VD23
GD18-1
VD25
SV104
VD27
SV126
FA26
FA24
NF12

Description
Needle Bar Bushing ( Upper)
O1l Seal
Needle Bar Bushing ( Lower )
Presser Bar Bushing
O1l Seal
Spreader Driving Bar Bushing
O1l Seal
Spreader Driving Shaft Bushing ( Left)
Spreader Driving Shaft Bushing ( Right)
Foot Lifter Lever Bushing
Needle Thread Take - up Bushing ( Front)
Needle Thread Take - up Bushing ( Rear)
Lower Shaft Bushing (Left)
Oil Seal (15 x 32 x 7 mm)
Looper Rocker Shaft Bushing ( Left)
Looper Rocker Shaft Bushing ( Right)
Oil Seal (8 x 15x5mm)
Needle Guard Driving Shaft ( Left)
Seal Plug
Feed Bar Driving Shaft Bushing ( Left)
Feed Bar Driving Shaft Bushing ( Right)
Seal Plug
Oil Seal (10 x 17 x 5 mm)
Looper Driving Shaft Bushing ( Front)
Looper Driving Shaft Bushing ( Rear)
Differential Lever Shaft Bushing
Seal Plug
Seal Plug
Seal Plug
Seal Plug
Eye Guard, Complete Set
Eye Guard Support
Needle Guard Driving Shaft ( Right)
Eye Guard
Screw (SM3/32-56x%5)
Eye Guard Holder
Screw (SM11/64-40)
Conical Spring Washer
Washer
Nut

S HE = &z

e
sEEE (B)
JHES
SHEEE ()
BARIEE
JHES
FESITREGEE
JHES
FeEfigRdh R EH BN e
FEfigRea R EH BN e
TR AR
PHRGORERE (A1)
FHRGORERE (18)
NMEFEHEE (£)
JHE
NHFHEEEE (7£)
NHFHEEEE (4)
JHE
JHEHBRENHEE (F5)
ESES
HEREEHHEE (£
HEREEHEHEE (5
1EJHERZE
JHE
NgtEEEEIEE (Al
N ptEEEEEE (&
AR A EEHEE
1EJHERZE

1EJHERZE
1EJHERZE
1EJHEZE
7% H #8H
w852 6]

[HEtBRENEIEE (H)

o H i

LN
i H 5 fER
LR
SR 5 o A
Al
L]

B (k&

B (E

)
)

)
)

797 series

—






MAIN SHAFT DRIVING MECHANISM

Ref.

—_ = =
w[\),_o\OOO\]O\kﬂ#w[\)?—‘g

L L LY L LY LY LY LW D D DD DD DN DN DN /= == = = =
~N O U AW/ OO0 0NN B WD = O O 00NN

38
39
40

Parts
No.
GEO1
SV261
SV264
SV271
SEF240
VEO6
GEO07
VEO7
GE09
VE10
GE11-6
GE12-1
GE13
GE14
VEO09
GE16
G0516
GE18
GE19
SV313
GE21
SV250
GE23
GE24
SF230
GE26
GE27
SV217
GE29

SF228
GE32
GK13
GE34
GE35
GE36
GE37-1
GE38
GE39

% Ref. No. 41 to 59

Description
Pulley
Screw (M6-1.0x8)
Screw (M6 -1.0x8)
Screw (M6-1.0x6)
Screw (M6-1.0x6)
Ball Bearing ( Right)
Main Shaft Sprocket ( Lower )
Retaining Ring
O1l Pump Driving Worm
Ball Bearing ( Middle )
Ball Bearing ( Left)
Lower Shaft (Right)
Lower Shaft Joint
Looper Thread Take-up
Retaining Ring
Ball Bearing
Adapter
Needle Guard Connecting Rod, C. Set
Needle Guard Connecting Rod
Screw (M3.5-0.6x12)
Needle Guard Eccentric
Screw (M5-0.8x5)
Connecting Rod Pin
Needle Guard Driving Shaft Arm
Screw (M5 -0.8x12)
Screw (M3 -0.5x%x4)
Counterweight
Screw (M3 -0.5x%x8)
Lower Crank Shaft

Screw (M4 -0.7x4)

Ball Bearing

Retaining Ring

Spacer

Collar (8x 13 x6mm)
Needle Guard Driving Shaft
Needle Guard ( Rear)

Screw (M3.5-0.6x4)
Supporting Playe Stay ( Lower )

« + + « See the following page

TMEE IS

mth
B i
IRER (2R
BRER (2R
TR ()
T E iR
s
R EHBIRAE
EEREERR ()
TR (12)
S (4)

MEEEEGEE

N EIBHE SRR
s
EEZREEYR
LHESS

gt iR
HptER
[EEHm L E
AR
TEET 5 Bashih e
‘FETRCESE
T~

TEEERIE A
s

LAiEE

TEET 5 BaEh
IEEaus
SHEAR (T

797 series

—






MAIN SHAFT DRIVING MECHANISM  EEhEESE
Ref. Parts

No. No. Description 4
41 GE41 Supporting Playe Stay (Upper) T =)

42 SV221 Screw (M4 - 0.7 x8) ML

43 GE43 Supporting Plate T ity

44 GE44 Screw (M3 - 0.5 x 6) B

45 SF142 Screw ( SM7/32-32%x3.6) BB

46 GE46 Thread Take-up Eyelet FRAH,

47 GE47 Washer gl

48 GE48 Screw (SM1/8-44x4) B

49 GE49 Looper Thread Eyelet * f’%}fﬁﬁﬁé'\kﬁ

50 VC40 Tension Post AU Jg%‘%ﬂqfﬁ
51 FC24 Supplementary Tension Disc I e
52 VC42 Supplementary Tension Spring [ EfE=) Jg%ﬁ%?
53 VC#3 Nut B

54 GE54 Cast - off Plate Bracket e

55 GE5S Screw (SM9 /64 -40x5.5) Bl

56 GE56 Cast - off Plate ELE,

57 GE57 Washer g

58 SF114 Screw (SM9 /64 -40 x 6.5) L

59 GE59 Oil Seal s

S Ref .No. 1 to40 « « « « See the preceding page.

el
[\)HHMHD—‘HHI\)P—‘H[\)[\)N[\)NHL&HE ()]
—r



I
I
|
I
|
I
|
I
I
|

J




UPPER SHAFT & NEEDLE THREAD TAKE—UP MECHANISM

Ref. Parts Amt .
No. No. Description i Req.
1 G0601-2  Handwheel T M 1
2 SF241 Screw (M6 -1.0x10) IR4% 2
3 SF240 Screw (M6-1.0x6) LA 12
4 VF04 Handwheel Mark Tl P A 1
5 VE06 Ball Bearing TEEREE A 1
6 VEO07 Retaining Ring £k 1
7 GF07 Timing Belt [FE BT S 1
8 GFO08 Upper Shaft Sprocket ( Upper ) EFEE P (£ 1
9 VF09-2  Upper Shaft b T iy e ey 1
10 VEO09 Retaining Ring R 1
11 VE10 Ball Bearing TREREEM 1
12 VF12 Upper Shaft Joint b F A 1
13 MEAO50  Screw (M3.5-0.6x5) BR&% 1
14 N0616  Oil Sleeve THER 1
15 N0617-2  Upper Crank Shaft _- i iy 1
16 VFO05 Adapter hEE 1
17 VF17 Rubber Seat = E 1
18 N0621 Eccentric Thread Take - up b I 1
19 VF19 Ball Bearing TREREEMR 2
20 SV275 Screw (M8 - 1.25 x 16) BR&% 2
21 N0636-1  Connecting Rod ] AL 1
22 SV223 Screw (M4 - 0.7 x 14) BR&% 2
23 N0622 Collar TR 1
24 SV264 Screw (M6-1x8) BR&% 4
25 F1049 Spring Washer o 1
26 VF26 Guide Fork HEHE 1
27 SV268 Screw (M6 -1.0x%x16) HR4% 1
28 SV252 Screw (M5 - 0.8 x 10) HR4% 1
29 VF29 Washer #hH 1
30 VF30 Spacer e 1
31 VF31 Driving Shaft HEE 1
32 VF32 Bracket R 1
33 SW06 Spring Washer o B 1
34 SV253 Screw (M5-0.8x16) HR4% 1
35 VF35-2  Needle Thread Take-up AR 1
36 VF36 Top Cover Thread Take-up B4R 4R AR 1
37 SV310 Screw (M3.5-0.6%x8) B24% 2
38 J0865-2  Ceramic e 4

797 series



ok s




NEEDLE BAR MECHANISM

Ref.
0.

1
2
3
4
5
6-1

6-2
6-3

21

Parts
No.
GG04-2
SF114
VG03-2
FO704
SV232
VG240
V(G248
VG356
VG364
UY128
SF106
GG10
(G8240P31
(G8248P31
(G8356P31
(G8364P31
GGl14
FO712
VG4
SV252-1
VG16
FO716
FO717
VGI19
VG20
VG22
VG21-1
F0722
Sv247
WEFO3
SV205
GG26
GG30
GG31
SF205
GG33
GG34
VG35
VG36
SV102
SF205
J0865-2

Description
Needle Bar
Screw (SM9 /64 -40x7.5)
Needle Bar Thread Eyelet
Needle Bar Bracket
Screw (M4 - 0.7 x 10)
Needle Clamp (240)
Needle Clamp ( 248 )
Needle Clamp ( 356 )
Needle Clamp (364 )
Needle (UY128 GAS)
Screw (SM1/8-44x2.7)
Top Cover Thread Eyelet
Stitch Plate (240)
Stitch Plate (248 )
Stitch Plate (356)
Stitch Plate (364 )
Screw (SM9/64 - 40 x 5)
Counterweight, Complete Set
Counterweight
Screw (M6 -1.0x9)
Connecting Rod Ring
Connecting Rod , Complete Set
Connecting Rod
Roller Bearing
Connecting Rod Pin
Slide Block
Eyelet Spring
Needle Bar Guide
Screw (M4 - 0.7x20)
Washer
Screw (M2.6 - 0.45 x 5)
HR Device Complete Set
HR Cup
HR Cup Lid
Screw (M2.6 - 0.45 x 5)
HR Felt
HR Felt Guard
Fabric Guide ( Right )
Fabric Guide ( Left )
Screw (SM3/32-56%3.5)
Screw (M2.6 - 0.45 x 5)
Ceramic

FALZ)s A

e
SHHE
5%
SHETEBGHR
SHELEEEHE
%%
$HE (281 40L)
$HE (28H48L)
S (3 8F56L)
$HE (3 8F64L)
bt
5%
[
$HE (281 40L)
SHZ (28 481)
$HE (381 56L)
$HE (381 64L)
SHF Iz
S
T
B4k
AR
e
i
Rk
A
SHEEE OB
SHEBSH
SHEETE (2
%%
s
5%
BB S S
WA HA
WS
%%
ol
B
fiEEs ()
fiEEs (72)
B
%%

oS

797 series

G S I e e L e e e e e S T N T e e S e e N e e U \O



\
S N\ ®.
By VAR A\ & p
3 1S /B /N S
- o>/\ 7 <) o / \ _
\
/ )

47

(ap)

/
N //\V// « 7

/




PRESSER FOOT MECHANISM Iﬂ"ﬁﬂ%

=
P—*b—*HHP—‘HwP—‘P—‘}—*r—AP—‘E o0
—

Ref. Parts
No. No. Description 4

1 VHO1 Presser Spring Regulator AT [ﬁﬁﬁ%

2 VHO3 Lock Nut PEdfE

3 VHO04 Presser Bar Spring ( Outer ) B9 9t )

4 VHO05 Presser Bar Connecting Bracket N

5 SF124 Screw (SM 11 /64 -40 % 10.5) P

6 SV223 Screw (M4 -0.7%x14) P

7 VHO7 Presser Bar Guide [ifil - HEELAE

8 VHO09 Presser Bar Spring ( Inner) E%HE%‘E?T ('

9 GH10 Presser Bar B

10 M0936 Oil Protector Ring A

11 VHI2 Collar (9x 17 x 7mm ) LR

12 SF228 Screw (M 4-0.7x4) PR
13-1  VH240 Presser Foot, Complete Set (240) Bl (2514.0)
132 VH248 Presser Foot, Complete Set ( 248) BIRE ( 2614.8)
13-3  VH35% Presser Foot, Complete Set ( 356) BIRE (3515.6)
13-4 VH364 Presser Foot, Complete Set (364 ) BIRE (3816.4)
13-5  VH464 Presser Foot, Complete Set (464 ) B (45164 )

14 SF116 Screw (SM9/64-40x8) LR

15 VH16 Presser Foot Spring ( Left ) B (=)

16 VH54 Upper Presser Foot HllpE

17 VH55 Lower Presser Foot B

18 SV103 Screw (SM3/32-56x%x5) B

19 VH20 Presser Foot Hinge Pin Bl 5
20 NV11 Lock Nut Nfaﬁ@lgﬁ

21 VH21 Presser Foot Spring JHE

22 SV109 Screw (SM1/8-44x%x10) ﬂ%l%“%

23 VH24 Presser Foot Spring ( Right) I ( ?] )
24 SV206 Screw (M 2.5-045x%x3.5) P

25 VH26 Fabric Guide ( Long) 73 %U*ﬁ

26 VH27 Lifter Link R A

27 SF134-1 Screw (SM3/16-32) il

28 VH29 Lifter Link Lever T A AR
29 VH30 Fastener Pin [l <5l

30 VH31 Lifter Spring |

31 VH32 Collor ( Smmx16mmx8mm ) RSl

32 SE222 Screw (M 4-0.7%x6) LB

33 VH34 Lifter Shaft LA = g
34 VH35 Intermediate Lever HIEF AT

35 SF231 Screw (M5-0.8x%14) LB

* Ref. No. 36 to 53

See the following page

e e T S N N e e e S AN T e e i e



\
S N\ ®.
By VAR A\ & p
3 1S /B /N S
- o>/\ 7 <) o / \ _
\
/ )

47

(ap)

/
N //\V// « 7

/




PRESSER FOOT MECHANISM

Ref.
No.

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

% Ref.No. 1 to 35

Parts
No.
EFO03
VH39
VH40
VH41
SF240
VH42
VH43
SF114
VH46
GH47
VH48-1
VH49
VH50
SV104

SF106
VHS52
VH53

Description
Retaining Ring
Connecting Pin
Connecting Plate
Lifter Lever ( Small )
Screw ( M6-1x6)
Lifter Lever
Lifter Lever Stop
Screw (SM9/64-40%x7)
Tension Release Lever
Safety Spring
Tension Release Shaft
Vibration Absorb Spring
Thread Chain Cutting Knife
Screw (SM3/32-56x3.5)

Screw (SM1/8-44x2.8)
Fixed Plate
Left Presser Foot

""" See the preceding page.

IR
&
e s
i
A FACT)
By
FA] LR
A
¥ R
i il
%U,?&L’J

A
TR

=
O DN — r—‘}—‘b—*b—*b—ﬁr—lu)b—*r—Ar—lb—*b—*[\_)[\_)E e}
—



\ /
N/
\ 7/
\2

@Q @ _o P
1@@5 B Q ) \/ N
1 A _v / / \\ //. N‘v

14

\
\




SPREADER MECHANISM

Ref.
No.

0O~ ON LN B~ WO —

[\)l\)[\)[\)[\)[\)[\)»—A»—A»—A»—A»—A»—A»—A»—A»—A»—AO
O\ AN WD — OO0 NN WD — O

Parts
No.
VIO1
VI02
FH19
VIO0S
VI06
SV221
VIO
VI09
WF06
NF31
VI12
SF222
VIl4
SV268
VI16
VI17
SF240
VI19
VI20-1
V121
V122
SF228
V124
GI25
SV222

Description
Connecting Rod, Complete Set

Eccentric

Roller Bearing
Connecting Rod
Retaining Ring

Screw (M4 -0.7x8)
Washer

Adjusting Lever Pin
Washer

Nut (M6-1.0)

Collar

Screw (M4 -0.7x6)
Adjusting Lever

Screw (M6-1.0x16)
Driving Shaft

Rocking Arm

Screw (M6-1.0x6)
Rocking Pin

Spreader Bar

Bushing Ring

Collar (10x 18 x 7 mm)
Screw (M4 -0.7%x4)
Spreader Holder
Spreader

Screw (M4 -0.7x12)

hLE

e LA EH
Lo

RESAREE
BRI
3R

A
BIECEE 7
A

R

Lk

A A
L Ehh
&
JEfEE
SRS
hiER

i
BeaficRiREn e

797 series

>
—






LOOPER DRIVING MECHANISM

Ref. Parts

No. No.
1 GJO1
2 GJO2
3 GJO3
4 SV223
5 GJO5
6 SV250
7 GJO7
8 GJO8
9 NV12
10 GJ10
11 SF230
12 GJ12
13 GJ13
14 GJ14
15 GJ15
16 SF231
17 GI17
18 GJ18
19 GJ19
20 GJ20
21 GJ21
22 SV253
23 GJ23
24 GJ24
25 GJ25
26 GJ26
27 GJ27
28 GJ28
29 GJ29
30 MIPO&0
31 GJ31
32 GJ32
33 GJ33
34
35 GJI35
36 GJ36
37 GJ37
38 GJ38
39 GJ39

Description
Looper Rocker Connecting Rod, C. Set (2)
Looper Rocker Connecting Rod, C. Set (1)
Looper Rocker Connecting Rod
Screw (M4 -0.7%x14)
Looper Rocker Eccentric
Screw (M5-0.8%x5)
Connecting Rod Pin
Washer
Nut (M6-1.0)
Looper Rocker Lever
Screw (M5-0.8%x12)
Looper Rocker Adjusting Guide Plate
Screw (M3-0.5x6) D5
Adjusting Screw (M2.5-0.45x10.5)
Collar (10x 17 x 8 mm)
Screw (M5-0.8%x14)
Looper Rocker Shaft
Looper Rocker Arm
Looper Slide Block
Seal Plug
Looper Slide Block Pin
Screw (M5-0.8x16)
Looper Connecting Rod
Link Pin ( Short)
Screw (SM11/64-40x%x5)
Looper Driving Lever Link
Screw (SM11/64-40x%x4)
Link Pin ( Long )
Looper Driving Lever
Screw (M6 -1 x &)
Collar
Looper Driving Shaft
Looper Holder

Looper

Screw (M4-0.7x6)
Needle Guard ( Front)
Screw (SM3/32-56x4)
Screw (M6-1.0%x10)

&

U A
SR

FERFIRY i
AT
HH

Gt
BT
i ]
G
ix
FERY il

[ ErEY
TFEER
sig
iﬁ’;‘w%’q@ﬁj
AU

SHUES £
FREPARLES A5
S W
™ SIBEREA
(e
FRE
FEEne

2
THER ()

10

=3






FEED DRIVING CONTROL MECHANISM

Ref. Parts

No. No.
1 GKO1
2 GK02
3 GKO03
4 GK04
5 GKO05
6 GK06
7 GKO07
8 GKO08
9 GKO09
10 SV250
11 SF231
12 GK12
13 GK13
14 GK14
15 GK15
16 GK16
17 GK17
18 GK18
19 GK19
20 VI25
21 GK21
22 GK22
23 GK23
24 GK24
25 GK25
26 GK26
27 GK27
28 SF228
29 GK29
30 GK30
31 GK31
32 GK32
33 GK33
34 SV232
35 GK35
36 GK36
37 SV223
38
39 GK39
40 GK40
41 GK41
42 VK48
43 SW06
44 SV251
45 VMO7

Description
Feed Bar Driving Shaft
Main Feed Bar Lever
Screw (M6-1.0x14)
Differential Rocker, Complete Set
Differential Rocker
Differential Regulating Slider
Differential Regulating Slider Cap
Screw (M3-0.5x5.6)
Collar (10x19x9mm)
Screw (M5-0.8%x5)
Screw (M5-0.8x14)
Slider Link
Retaining Ring
Screw (M5-0.8x5.5)
Differential Lever ( Inner)
Feed Bar, Complete Set
Main Feed Bar
Differential Feed Bar
Screw (M5-0.5)
Washer
Connection Bushing
Differential Feed Bar Connection
Screw (M5-0.5%x6)
Main Feed Bar Connection
Connection Bushing
Retaining Ring
Collar (10 x 17 x 8mm)
Screw (M4 -0.7x4)
Roll Pin (4x16)
Differential Lever Spring
O—Ring (P7)
Differential Lever Shaft
Differential Lever ( Left)
Screw (M4 -0.7x10)
Screw ( SM11/64 -40)
Differential Feed Graduation
Screw (M4 -0.7x14)

Adjusting Nut

Adjusting Screw (SM 1/4-40,SM11/64-40)

Differential Lever Stop
Washer

Spring Washer

Screw (M5-0.8%x8)
0il Wick

2
= -

i
%";‘u%’“%?

ﬂq/ thL

Bl = R
Hﬁ??%

s

&

Fily
T]gu%ﬁjfﬁiﬁal—

iﬁ“%i

Ve ESE B
R

j’ —‘Fﬂl}‘] %%‘

] 2!
RS

AR [

B35 (55)
4
EE

RS A

MEGE (=)
=R AR
IR

R
TRl
P ﬁﬁﬁ
O"HL

e gwﬂjgl

= R

2 YRRy

e R
2 FIRY (R
A

IR

NUECR

a7y

11

=
DO DN DN DN — = [\_),_;,_‘,_;,_;,_;,_;,_;,_;[\_),_;,_‘,_.,_A,_;y_‘,_;[\),_.HHHHHHHHNHN}_‘HHHHHHE
—



12

L
]

(0)2

o

«©

—

\ /

/_
Lo
—



FEED DRIVING MECHANISM

Ref. Parts

No. No. Description
1 GLO1 Feed Bar Guide (Left)

2 GB37 Screw (M4 -0.7x8)

3 GLO3 Feed Bar Guide (Right)

4 SF240 Screw (M6-1.0%6)

5 GLO5 Feed Adjusting Pin

6 VL35 Feed Bar Block (Rear)

7 GLO7 Feed Bar Guide (Rear)

8 GLO8 Retaining Ring

9 GL09 Feed Bar Block (Front)

10 GL10 Roller Bearing

11 GLI11 Eccentric Pin Holder

12 GL12 Screw (M5-0.8x%8)

13 GL13 Feed Dog Eccentric Pin

14

15 GL15 Feed Bar Driving Shaft Lever
16 GL16 Screw (M6-1.0x%x12)

17 GL17 Connecting Rod Pin

18 GLI18 Driving Connecting Rod, Complete Set
19 GL19 Feed Dog Eccentric

20 GL20 Roller Bearing

21 GL21 Feed Dog Driving Connecting Rod
22 SE228 Screw (M4 -0.7x4)

23 GL23 Feed Dog Regulating Eccentric
24 GL24 Screw (M3-0.5%x4)

25 GL25 Feed Dog Regulating Plate Spring
26 GL26 Feed Dog Regulating Plate

27 GL27 Feed Dog Regulating Gear

28 GL28 Screw (M5-0.8x6)

29 G802D12 Main Feed Dog

30 G801D12 Differential Feed Dog

31 SV310 Screw (M3.5-0.6%x8)

32 GL32 Feed Bar Shield Holder ( Front)
33 SV224 Screw (M4-0.7x7.5)

34 GL34 Feed Bar Shield

35 GL35 Feed Bar Shield Holder (Rear)
36 GL36 Screw (M3-0.5x%x6.3)

37 GL37 Screw (M5-0.8x%x12)

38 SV264 Screw (M6-1.0x8)

I ()
R PR

SR SR )
S (%)
R

LS LA M D
R

op

LB

SRS [tj %’J

SRR
S g

FRE AR A
SR
TPEER s

S 5 BRI
H{El"l N

2H: zmw
] 2! A
ik

ES'

. B

BB

RS R ()
SRS
RS ()
i

Bl

pi

3 g\

0
—






LUBRICATING MECHANISM

Ref. Parts

No. No. Description
1 VMO1 01l Receiver

2 SV221 Screw (M4 -0.7%x8)

3 NV13 Nut

4 VMO04 Oil Wick

5 VMO05 Needle Bar

6 SV227 Screw (M4-0.7%x5)

7 VMO7 01l Wick

8 REF21 Oil Ring (P5)

9 VM09 O — ring Wick Holder

10 SF114 Screw (SM9/64-40x%x7)
11 FL19 O1l Filter Cap

12 SV241 Screw (M4 -0.7%x14)

13 RF28 Oil Ring (P42)

14 FL20 Oil Filter

15 FL21 Oil Filter Connector

16 VM16 Felt

17 VM17 Suction Pipe

18 VMI8 Suction Pipe Bushing

19 VMI19 Oil Tube (3 x5 x450 mm)
20 VM20 Draining Pipe

21 N1304-1 O1l Sight Top Nozzle

22 VM24 Oil Tube (4 x6x 130 mm)
23 FL15 Oil Tube ( Long ), Complete Set
24 SV263 Screw (M6-1.0x%x17)

25 VM25 Non — Return Valve Unit
26 VM26 Oi1l Tube (4 x6x 280 mm )
27 VM27 O1l Tube Joint , Two Way
28 GM28 Oil Tube (4x6x 170 mm)
29 VM29 O1l Tube Joint , One Way
30 VM37 Seal

31 SV140 Fitting Stud ( Short )

32 GM34 Oil Tube (4x6%x43 mm)
33 GM42 Dust—proof Plate

34 GM16 O1l Hilter Screen

35 GM15 O1l Filter Screen Clamp

36 SV268 Screw (M6-1.0x16)

37 GM43 O1l Sight Gauge

38 FL14 Seal

39

40 GM35 O1l Pump, Complete Set

e
AR
BEE
HER
O
HER
OfZ MR
TEHEE
Oz
RS
eSS
JHI R
D
TUHERBE
HE
HEREE
AN I
HE
SIS
1k [ERE
HE
8 ) S A
HE
B A E B
L AR
BECHIRAR (42)
A
FRtk
TRAEE E R
SR
4T AR

JHZRAH

797 series

—_ DO — DN — = = = LD 00 B R e R e e e e e e e e e e ) R = e e e e e e = U B’_l
Ec—rw






LUBRICATING MECHANISM
Ref. Parts
No. No. Description
4] VM41 Oil Pump Driving Worm Gear
42 SF228 Screw (M4-0.7x4)
43 VM40-3 O1l Pump Gear Plate (T=5.5)
44 VM40-42  Outer Gear
45 VM40-52  Inner Gear
46 GM35-1 Oil Pump Upper Base
47 GM35-2 Oil Pump Lower Base
48 SV237 Screw (M4 -0.7x40)
49 GM49 Screw (M4 -0.7x30)
50 VM54 Center Shaft
51 VM40-2  Base Plate
52 VM40-8  Oil Filter
53 VM40-9  Filter Plate
54 VM46-1 01l Nozzle For Worm Gear
55 NV12 Nut
56 VM35 O1l Tube Clamp
57 GB24 Washer
58 L1202 O-ring

Ref. No. 1 to 40 <« « « « « See the preceding page .

BEHAY

il

SR RSN e
R

TR (JF=5.5)

T
ST
PR
IR T
LA
LR
Coiil
SR R
]
#h

Ble B i e

HRIE
HEHRT
i
OAUER

>
5=

P—‘[\)[\)b—‘b—‘b—‘b—‘b—‘b—‘l\)l\)P—"—‘[\J[\)’_‘[\)’_‘E

797 series






FG797 EXCLUSIVE PARTS

Ref. Parts

No. No. Description
1 GWO01 Folder (for Type P)

2

3

4 GB04-1 Corner Plate ( Short) 797
5 GWO05 Folder Support

6 GWO06 Folder Support Fixing Plate
7 GWO07 Screw (M5-0.8x14)

8 GWO08 Front Cover

9 GWO09 Front Cover ( Small )

10 SV221 Screw (M4 -0.7x8)

11 GWI11 Fabric Slide Plate

12 SV255 Screw (M5-0.8x8)

13 29-13 Screw (M4 -0.7x8)

14 Gl414 Dustproof Cover

15 GW15 Screw (M4 -0.7x8)

16 29-16 Tape Guide Post

17 29-17 Tape Guide Post

18 29-18 Fixed

19 SV242 Screw (M4 -0.7x3)

20 WEF04 Washer

21 NF12 Nut

22 29-12 Binding Bracket

23

24-1 (G7240F12  Presser Foot (240)

24-2 G7248F12  Presser Foot (248)

24-3 G7356F12  Presser Foot (356)

24-4 G7364F12  Presser Foot (364)

25-1 (G7240P12  Stitch Plate (240)

25-2 G7248P12  Stitch Plate (248)

25-3 (G7356P12  Stitch Plate (356)

25-4 G7364P12  Stitch Plate (364 )

26 GG14 Screw (SM9/64-40x5)
27 G701D12  Main Feed Dog

28 G702D12  Differential Feed Dog

197 Fot

e
ise s

Atk G&1) 797
[ 7 B
TRl
LR
ZE=
HiZ (7))
LA
TEENFR
[
LR
FrEEZ
IR
i
i

& E TR
IR
#A
e
AR 28

BRRAIEH (2814.0)
BRHAVAH (2814.8)
FRRAIZE (35156 )
BRRAIEH (3816.4)
$Hil (2814.0)
PR (2814.8)
B (3815.6)
Pl (3816.4)
HR%R

X

2N

797 series

S PR S I SN NS R N R O T S R e O e e N e L i e






EXCLUSIVE PARTS & SUPPORTING BOARD

Ref.

—_
,_onoooﬂo\uw-hww._“g

—_ = = =
N D WO

Parts
No.
GN21-A
GN21
MHTO080
GN30
SV3l1l

GB53
15-28
GW29
G1540
15-30
15-33
15-35
GW30
15-34
15-36

Description

Edge Guide Set ( on the Front Cover )

Edge Guide ( on the Front Cover )
Screw (M5-0.8x8)

Fabric Guide

Screw (M3.5-0.6x%x8)

Belt Cover (Top)

Screw( M6 - 1.0 x 48 )
Supporting Board

Oil Reservoir Rubber Cushion
Setting Screw ( Short )

Hanging Bolt

Supporting Board Rubber Cushion
Spacer ( See the table below )
Washer

Nut

e BT
15 il
RS

AL YT
e

4

b

7o
=3



accor: SHING LING.
=) 2 %M T E A bk

SINCE 1989 INDUSTRIAL SEWING MACHINE

SL-703P-G3-452/460
4-needle 6-thread Feed-off-the-arm Interlock

SL-2700-AST/EST
Flatseaming Machine (Fully-enclosed type)

SL-2800-356/SM
Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Compact Servo Motor and Thread Trimmer Compact Servo Motor and Thread Trimmer
FE UM HRGHER H 20270 R E)

T =t T ST AT AR

LRI = 2 To S TR

VG-999ES-AST-TF-DS VG-888S-TF-AST VG-888A-TF/AST
Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread
Machine with Thread Trimmer and Top Feeder with Thread Trimmer and Top Feeder linder-bed Interlock Machi
e iy MRS iR B = E
(it bk E)

L= &t FAR S A O
( Lz

VG-9995-N700-AST-TF-DS VG-888A-N600-TF/AST
Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left-hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed
AT Y = S F1 AR W B AT RIS (Fﬁzzil%ﬂ) TR RURT Ao T TS T AT R Lockstitch Buttonholing Machine

o A T AR AR

La—" o

-

V|

rf—”'.

VG-999-SB-AST/EST-DS
High-speed Short Cylinder-bed Interlock

VG-999-R500-AST-RP
Machine with Thread Trimmer

VG-999-356/EST/DS/ZBR
Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer
A =S F AR W ATl A AT = #F FURRBH S 1 T W A AR 3

R = B TR £ L BRLRRRR






